

Report No : CRSSA/01528/16
Company : Messrs. SGS (Malaysia) Sdn. Bhd.
No. 26, Jalan Anggerik Vanilla 31/93, Kota Kemuning,
40460 Shah Alam, Selangor D.E.

TEST REPORT

Client : Top Glove Sdn Bhd
Lot 4969, Jalan Teratai, Batu 6, Off Jalan Meru,
41050 Klang, Selangor Darul Ehsan.

Product Description : Nitrile Examination Powder Free Glove
Size : Medium
Quantity Tested : 200 pieces
Test Conducted : Freedom from holes
Test Method : EN455 Part 1:2000
Testing Period : 18 Jan 2016 – 22 Jan 2016

Based on submitted samples, the following results obtained :-

Acceptable Quality Limit (AQL) : 1.5 Accept : 7 Found : 1
Inspection Level : G1
Result : Within Standard Requirement

SGS (MALAYSIA) SDN. BHD.



LIM MENG HOE
B.Sc.(HONS) MMIC
ASSISTANT LAB MANAGER

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for seven days (perishable food sample) or three months only.

Report No : CRSSA/01529/16
Company : Messrs. SGS (Malaysia) Sdn. Bhd.
No. 26, Jalan Anggerik Vanilla 31/93, Kota Kemuning,
40460 Shah Alam, Selangor D.E.

TEST REPORT

Client : Top Glove Sdn Bhd
 Lot 4969, Jalan Teratai, Batu 6, Off Jalan Meru,
 41050 Klang, Selangor Darul Ehsan.

Product Description : Nitrile Examination Powder Free Glove
 Size : Medium
 Quantity Tested : 13 pieces
 Test Conducted : Dimensions
 Test Method : EN 455 Part 2:2015
 Testing Period : 18 Jan 2016 – 22 Jan 2016

Based on submitted samples, the following results obtained :-

| Size | M | M | M | M | M | M | M | M | M | M | M | M | M | Median |
|---|-----|-----|-----|-----|-----|-----|-----|-----|-----|-----|-----|-----|-----|--------|
| Width Median: $\geq 95 \pm 10 \text{mm}$ | 95 | 95 | 95 | 95 | 95 | 95 | 96 | 95 | 95 | 95 | 94 | 95 | 95 | 95 |
| Length Median: $\geq 240 \text{mm}$ | 246 | 242 | 248 | 245 | 244 | 245 | 241 | 247 | 245 | 245 | 247 | 242 | 246 | 245 |

Inspection Level: Median 13 Pieces
 Result : Within Standard Requirement

SGS (MALAYSIA) SDN. BHD.



LIM MENG HOE
 B.Sc.(HONS) MMIC
 ASSISTANT LAB MANAGER

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for seven days (perishable food sample) or three months only.

Report No : CRSSA/01530/16
Company : Messrs. SGS (Malaysia) Sdn. Bhd.
 No. 26, Jalan Anggerik Vanilla 31/93, Kota Kemuning,
 40460 Shah Alam, Selangor D.E.

TEST REPORT

Client : Top Glove Sdn Bhd
 Lot 4969, Jalan Teratai, Batu 6, Off Jalan Meru,
 41050 Klang, Selangor Darul Ehsan.
 Product Description : Nitrile Examination Powder Free Glove
 Size : Medium
 Quantity Tested : 13pieces per each (Before Ageing & After Ageing)
 Test Conducted : Force at Break Before Ageing & After Ageing
 Test Method : EN 455 Part 2:2015
 Ageing : 70 ± 2 Deg C for 7 days
 Testing Period : 18 Jan 2016 – 22 Jan 2016

| SIZE | SAMPLE NO. | Force at Break, N | |
|-------------|------------|----------------------|---------------------|
| | | <u>BEFORE AGEING</u> | <u>AFTER AGEING</u> |
| M | 1 | 6.6 | 5.6 |
| | 2 | 6.1 | 6.8 |
| | 3 | 6.3 | 6.3 |
| | 4 | 7.6 | 7.1 |
| | 5 | 6.1 | 6.1 |
| | 6 | 6.8 | 6.3 |
| | 7 | 6.6 | 5.9 |
| | 8 | 6.5 | 6.3 |
| | 9 | 7.0 | 5.5 |
| | 10 | 7.0 | 6.6 |
| | 11 | 6.8 | 6.3 |
| | 12 | 7.2 | 6.6 |
| | 13 | 6.0 | 6.5 |
| Median | | 6.6 | 6.3 |
| Requirement | | ≥ 6.0 | ≥ 6.0 |

Inspection Level: Median 13 Pieces
 Result : Within Standard Requirement

SGS (MALAYSIA) SDN. BHD.



LIM MENG HOE
 B.Sc.(HONS) MMIC
 ASSISTANT LAB MANAGER

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for seven days (perishable food sample) or three months only.

Report No : CRSSA/01531/16
Company : Messrs. SGS (Malaysia) Sdn. Bhd.
No. 26, Jalan Anggerik Vanilla 31/93, Kota Kemuning,
40460 Shah Alam, Selangor D.E.

TEST REPORT


Client : Top Glove Sdn Bhd
Lot 4969, Jalan Teratai, Batu 6, Off Jalan Meru,
41050 Klang, Selangor Darul Ehsan.
Product Description : Nitrile Examination Powder Free Glove
Size : Medium
Quantity Tested : 5 pieces
Test Conducted : Powder Content
Test Method : EN455 Part 3:2015
Testing Period : 18 Jan 2016 – 22 Jan 2016

On testing the samples, the following results were obtained:-

| <u>SIZE</u> | <u>Average Powder Mass per Glove</u> |
|-------------|--------------------------------------|
| M | 1.72 mg |

Specification: Max. 2mg/glove
Result : Within Standard Requirement

SGS (MALAYSIA) SDN. BHD.



LIM MENG HOE
B.Sc.(HONS) MMIC
ASSISTANT LAB MANAGER

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for seven days (perishable food sample) or three months only.